<-4

JCASRLY CANSLATAATER I PLY ANDSEWERAGE SYSTEM

L Figure 6-5

R, i \4\%\" - M. a

LAND 7O BE ACQUIRED
FOR PROPOSED SITE OF |:
NEW WATER TREATMENT :
WORKS AT KIBUYE

Y g
-"-_ ;‘;0 lgs\. L"l(/\'o '(;‘é
ey SV gely O BW -5
SRS AW ﬂ_}w?’\t
PN GO 6%07:5 S
Vi 5 - e £
\'){', _(" >, Y \|> Qo qﬁ\‘q :
™ F Q // P Y .'\\:_
iR (/ ” K [ o
o s ’l -.-'-'{ I-..' ; P :
n (_.,'r ! S ? S ’/c:?;{'o-.
N o { N P
R NGRS e & O

THE STUDY TITLE
THE REPUBLIC OF KENYA ON KISUMU WATER SUPPLY .
AND SEWERAGE SYSTEM Land to be Acquired for Proposed
THE MINISTRY OF LOCAL AUTHORITIES Kibuye Waler Treatment Works
KISUMU MUNICIPAL COUNCIL JAPAN INTERNATIONAL COOPERATION AGENCY

6-21




JCA STUDY QNS WATER SUFPLY AND SEWERAGE SYSTEM
[...]
Williams Equation is used for force mains with C-value of 110.  Hourly maximum flow
is used for calculation of capacities for all pipes and conduits with the allowance for
future uncertainties which is 100% for pipcs 600 mm and less in diameter or 75% for

pipes 700 mm and farger.

A diameter 250 mm is adopted as the minimum size for trunk sewers. This however
excludes pressure pipes and branch sewers.  All sanitary sewers are designed to maintain
a mean flow velocity, when flowing full or half full, of not lcss than 60 cm/sec based on
the Manning equation. However, to prevent hydrogen sulphide built-up in scwers, a
slightly higher velocity is used for the design of sewers.

To prevent sewer erosion , all sewers are designed to have a flow velocity not exceeding
3.0 mysec. Where ground slope is steep and flow velocity is expected to exceed 3.0 nvsec,
drop manholes will be provided to decrease the velocity.

A sufficient earth covering depth should be provided between the top of sewers and the
road surface to protect the sewers from traffic loads and {o avoid undue interference with
other underground utilities. A minimum of 1.5 meter should be provided for trunk

sewers, excepl in special situations whete a shallower depth is feasible.

6-47



JOASFLOY ONNSUMU WA TER SUFFLY AND SEWERAGE SYS TEN

b} Pump Stations

The flow used for the design of pump stations is hourly maximum flow.  All pipings and
conduits will be designed to carry design hourly maximum flows.  Capacity and number
of pump units will be determined that there will be at [east one standby unit even under the

hourly maximum flow conditions.

Two identical pump units, one duty and one standby, will be provided for small pump
stations, In case of large pump stations, two or more units of identical pumps including

one standby will be provided.

In general, the plan of pump stations will be rectangular.  When screw volute pumps are
used, a separate dry well which will accommodate the pumps will be provided. Wet
wells should be provided with an adequate storage capacily to prevent frequent on-off of
the pumps.

Pumps will be electric motor driven. Provision of emergency power supply equipment
will depend on the importance of pump stations.

Proposed Wastewater Collection Facilities

a) Trunk Sewers
The sewerage system improvements proposed up to the year 2015 are shown in Figure 6-
14.  Trunk sewers arc planned that they will follew major drainage basin patterns in the

area. To do otherwise will require excessively deep excavation and branch sewers or many
pump stations,

The proposed trunk sewers will be 125 to 1,100 mm in diameter and 52 km in total length
and will be laid over the three wastewater treatment districts, namely Central, Eastern and
Western WTDs,

Table 6-13 presents a summary of the sewers proposed for each of the three wastewater
treatment districts.

6-48

©






Figure 6 - 15

Ymin
114, 44 nd/aia
in

:20. 86 n3,
135,30 ad/u

yalends 3TX Pup Station

Prass 1
Phase V)
Totel

by

157.89 ol/aln

i Purp Station

'
S
L _,V_I_.,L_ z
t
1

VA

T

ted

in
in

ion
n3win
ad/min

fege Puap Station

Rot Srera

:1. 23 w3/nin

1,20 »3/min
3 m3/o

72

%]

Mot Oporated

1. 28 w}'n

cL2

=nent Works

Kendu Lure Purg Seat'on

Phass §
Prase I
Totsl
T
Prasa |
Phaga il
Total

Exist

Sunsct fotet Puop Stat

Ewist
Frasa I
Totat

Phase |

|

—-=—~ Lskour Col

| Conventionsl Sesage Treatwers Worke

iq
-

N

g0 Treatnent ¥orks

16,000 ad/e
112 500 8%
30. 500 w3/

Nyalenda Semn

Emiat

Phass 1

Phase 1}

Total :

—————
|

Otongelo Sewapa Trow

km

4

tment Works

Staton

icipal Water Supply

ing Pump

Existing Trunk Sewer
New Trunk Sewer

New Pump Station

New Sewage Treatment Works
Existi

and Sewerage System Area
Existing Sewage Trea

[a]
E
]
£
3

EasternWTD
Western WTD

LEGEND
Mun

EH

i

S

i
n

& o Monicipal Boundary

L e it S

TiTLE

Sewerage System Improvement Plan (2015)

THE STUDY ON KiSUMU WATER SUPPLY

AND SEWERAGE SYSTEM
INTERNATIONAL COOPERATION AGENCY

JAPAN

THE REPUBLIC OF KENYA
THE MINISTRY OF LOCAL AUTHORITIES
KISUMU MUNICIPAL COUNCIL

6 - 49







JCASPRLOY ONHSUMU WATER SUPRLY AND SEWERAE SYSTEM

Table 6-15  Summary of Trunk Sewers Proposed for Each WTD

Wastewater Treatment | Unit  Design | Phase { Phase Il
District Flow Rate Diameter Length | Diameter Length
(lisccha) | (mm) (o) | (mem) (km)
Central WTD 0.000525 250 1o 400 2.6 20010 700 2.9
Eastern Sub-district A | 0.000292 12510 1,100 | 23,1 -
WID | Sub-district B | 0.000227
Sub-district C | 0.001185
Western | Sub-districi A | 0.000256 - - 250 10 1,000 232
WTD | Sub-district B_| 0.000227
Sub-district C | 0.000159
Total 12510 1,100 25.7 200 to 1,000 26.1

In the Central and Eastern WTDs, some of the cxisting trunk scwers have been found
broken or too small in size to meet the estimated future design flows.  The lengths of the
proposed trunk sewers shown in Table 6-13 for each of these two WTDs include the
lengths required for replacement of these existing trunk sewers.

b) Pump Stations

None of the exiting three pump stations in the Central WTD, namely the Sunset Hotel
Pump Station, Kendu Lanc Pump Station and Mumias Road Pump Station, is currently
functioning. Urgent rehabilitation of these pump stations is necessary. In addition,
another thres pump stations will nced to be constructed in the future. They are the
Kombedu Pump Station in the Western WTD and the Labour College Pump Station and
Nyalenda STW Pump Station in the Eastern WTD.  Once the Kombedu Pump Station is
conslructed, it will collect wastewater from the area currently served by the Mumias Road

Pump Station, and the latter pump station wil} be abandoned.

The outlines of these pump stations are summarised as follows:

i)  Existing Sunsct Hotel Pump Station in Central WTD (rchabilitation &
improvement)

Design Flow: 1.26 m’/min

Pump Capacity (per unif) : 1.26 m*/min

Total Head : 40 m

Number of units : 2 (including 1 standby)

Motor Pawer : 18.5 kW

6-50




)

JCA STUDY QN KISUNL! WATER SUPFLY AND SEWERAGE SYSTEM

ii)  Existing Kendu Lane Pump Station in Central WTD (rchabilitation
and improvement)

Design Flow: 1,20 m%min

Pump Capacity {per unit) : 1.20 m’/min
Total Head : 13 m

Number of units : 2 (including 1 standby)
Motor Power : 5.5 kW

iii}  Existing Mumias Road Pump Station in Central WTD (rehabilitation only)

Design Flow: 1.62 m’/min

Pump Capacity {pet unit) : 1.62 m*/min
Total Head : 10 m

Number of units ; 2 (including 1 standby)
Motor Power @ 7.5 kW

iv) Proposcd Kombedu Pump Station in Western WTD

Design Flow: 17.89 m*/min

Pump Capacity (per unit) : 4.47 m’/min
Total Head : 30 m

Number of units : 5 (including 1 standby)
Motor Power : 37 kW

Proposed Labour College Pump Station in Eastern WTD

Design Flow: 0.72 m*/min

Pump Capacity (per unit} : 0.72 m’/min
Tota] Head : 9m

Number of units : 2 (including 1 standby)
Motor Power : 3.7kW

Proposcd Nyalenda STW Pump Station in Eastern WTD

Dssign Flow: 35.30 m¥min

Pump Capacity (per unit) : 17.7 m*/min
Total Head : 2 m

Number of units : 3 {including 1 standby)
Motor Power 1 11 kW

Sewage Treatment Works

6-51



JCA STUOY QNP SUMUWATER SLPALY AND SEWERAGE SYSTEM

1)  Existing Couventional Sewage Treatment Works in Central WI'D

This sewage treatment works has been subjected to severe overloading in terms of sewage volume
and loads, the quality of effluent is more than 100 mg/l in terms of BOD, which far cxceeds the
wastewater standards. Therefore the rehabititation of existing facilities is highlighted to raisc
their efficiency and is proposed to be taken place as carly as possible.  The inlet, primary
sedimentation tanks and secondary sedimentation tanks will nced to be expanded to cope with the

projected inflows to the plant. During the rainy scason, inflows into the plant have been
measured at 13,000 m’/day.



JOA STUDK CHRSUMLT A TER SUFPLY MDY SEWEFAGE SYSTEM

The following rehabititation and expansion works will have to be completed in Phase I

a) Rchabititation Works
i) Rchabilitation of the mechanical/electrical equipment
i) Construction of 1 No high rate plastic media trickling filter
iti} Replacement of top 1.2 m of stone media with super rate (SR) plastic media
in trickling filters 1-4
iv) Construction of 1 No 13.2 m diameter secondary sedimentation (humus) tank
v) Construction of 1 No sludge thickening tank
vi) Provision of 4 No lightweight covers for sludge drying beds

vii} Minor alterations to inlet works

b) Expansion Works
i) Inlet works to be extended
ii} Construction of new storm bypass structure
iif) Construction of 1 No primary sedimentation tank
iv) Construction of 1 No super rate (SR) media trickling filters
v) Construction of 2 No secondary sedimentation (humus) tanks
vi) Provision of 6 No tightweight covers for sludge drying beds

A layout of uprating the Conventional STW is shown in Figure 6-15. The proposed
rehabilitation and expansion works are planned that they will enable the STW to meet not only the

design inflow in 2005 but also that in 2015, as the incrementa) inflow to the STW during the
decade is estimated marginal.

2)  Existing Nyalenda Sewage Treatment Works in Eastern WTD

The Nyalenda Sewage Treatrnent Works needs to be uprated to cope with the estimated design
daily average inflows of 16,700 m3/day in 2005 and 28,300 m3/day in 2015. This will be done
in two phascs, ie,, Phase | and Phase 1. The existing inlet works will require exicnsive
refurbishing to cope with the new flows and three anacrobic ponds will be required. Each pond

will be served individually from the new inlet works and will discharge 1o downstream facultative
ponds in series.

a} Phase 1
The works proposed for implementation under Phase 1 are listed below. They will
mainly concentrate on the refurbishment of the existing facilities with a view 1o enabling

the plant to cope with the projected design daily average inflow of 16,700 m3/day in
2005.

6-53



JOASTLOY ONNSLMUARTER SUPALY AND SEWERAGE SYS TEN

1. Construction of a new venturi-flume in lieu of the existing Parshall flume and after
the profiles of the grit channels to a trapezoidal shape designed 10 match the new
flume. '

Consiruction of ncw desludging ramps for the facullative ponds
Replacement of anti-erosion slabs
Reconstruction of 50 m of division embankment between maturation ponds M2 and
M3.
5. Desludging of facultative ponds

Construction of 3 No. anaerobic ponds upstream of facultative ponds

b} Phase 11

The works proposed for Phase Il comprise the construction of an additional treatment
strcam with 5 No, maturation ponds. This will enable the works 10 cope with the
projecicd design daily average inflow of 28,300 m3/day in 2015.

A layout of uprating the Nyalenda STW to trcat 2015 inflows is shown in Figure 6-16.

K] Proposed Otongolo Sewage Treatment Works in Western WTD

Under Phase 11, a new wastewater treaiment district catled “Western WTD” will be installed.
This district will cover most of residential areas in Kanyakwar, Korando and Kogony and part of
industsial area in Kibuye ncar the Kisumu Airpod and Otongole Industrial Estate. The
Otongolo STW will be located to the west of the Kisumu Airport and treat wastewaters to be
collected in this newly installed wastewater freatment district.  To meet the projected design
daily average inflow of 27,200 m*/d in 2015, the works will nced to be provided with 2 No.
anaerobic ponds, 2 No. facultative ponds and 4 No. maturation ponds, all preceded by an inlet
works for screening and grit removal.  This treatment process is sclected on the basis of the
following assessment:

o  Ease of operation and maintenance
¢ Low operation and maintenance costs

»  Availability of land for construction

A layout of the proposed works is shown in Figure 6-17.

6-54



A STLOY CONASLMU VRTER SUFFLY AND SEMERACE SYSTEM

TR s

A

SO
AR

——r 40,4,
ettty \
K282 AR

=
o

l ) Figure s - 16 |

LR

(AR

B
s :

Existing Works [ _—J

Rehabilitation Works [M]
Expansicn Works [ .ﬁ l

THE REPUBLIC OF KENYA

THE MINESTRY OF LOCAL
AUTHORITIES
KISUMU MUNICIPAL COUNCIL

THE STUDY
ON KISUMU WATER SUPPLY
AND SEWERAGE SYSTEM

JAPAN INTERNATIONAL COOPERATION
AGENCY

TITLE .
Layout of Conventional STW

6-55



FASROYONCIALAATER AFAY A D EWMRAE HET

/////

ATURAHON

| L
///////

1 MATURATION §

a8

\IATIJR.INON

w3 Ny

A HPORD &y PCND -|
11 m3 W M
1 rﬁ !
0 Y
1 g i
, ] 0 I
i 11! MATURATION f MATURATION uAruaAmH
h 4]} pone é POND POHD
-1 A1 mz '
" E 1
R : b7 1 -
H R | ] Al { .
— - ': } 7 !
F'P_'"' Al e b A [ -
RS e RS === !
o i SU ////% '
e I L} maruranes 4 Sohiarion - MATURATION o
CAnaeROsC | i FACULTATIVE PGND F1 :Epowo hoND
POND 3 W1

?////

._
: )
, .
i
!
Eor . - .
_‘W P N s, AT - :: [f gz 1 - a !
::1 \ s, ; h L £ \ = -t
e it e . e T s .

LEGEND

[ Figures-17_|

o et b At

J—
Existing Works L ‘

Phass | :}':.: i:
Phase 11 [7%
THE REPUBLIC OF KENYA THE STUDY TITLE
ON KISUMU WATER SUPPLY
THE MINISTRY OF LOCAL AND SEWERAGE SYSTEM Layout of Nyalenda STW
AUTHORITIES A
KISUMU MUNICIPAL COUNCIL JAPAN ‘NTERNF:I&%?:C‘;COOPERATION

6 -

56




JCA STLOY ON KISUMU WATER SUPPLY AND SEWERAGE SYSTEM

| Figure 6-18

SPUGd YENOIY] STIJOLd IT[TRAPAY

e AL
L pudd oty TN PU4 YOIV PUOg RATIVA[OOVY Puizd TG0
L
ST SO 1 WG i
T T T 7 BT e : = i
r = Th . Vili
AR o mr” o
! ‘ Ed T e Ne YT B0 O Tomate TR,
AWPVAZURLIY PUOJ JO URTd
008 ) 00 ’
TR [ WTeGT ; [

O oCle i P
LN weing provry
I oep'et iy vrdiy Pon

" puog uoTIEmIN

N pung UOTIVNIWR Td PAd #ASIRITADYY

tommi're e BIMIY
Ll & L L Th]
50"l Wi aleg Pl

i rang pir

O puod LoLINITIEY

fat _r ™Ry el )
i "y Ry .
:1 TOO0N T WY iy AF bl
IR A
i
}
|

'
N {iry

e e ma ‘

Ty TR e 110 T weeieg) PI0R 1919]
wen Il

TITLE :

Layecut of Otongolo WSP

THE STUDY
ON KISUMU WATER SUPPLY

AND SEWERAGE SYSTEM
JAPAN INTERNATIONAL COOPERATION

AGENCY

THE REPUBLIC OF KENYA

THE MINISTRY OF LOCAL

AUTHORITIES
KISUMU MUNICIPAL COUNCIL

6-57



FASTUCY GRS RATER SUPFLYARD SEWERAGE SYSTERF

6.2.2 On-site Sanitation

It is proposed that houscholds consuming 15 10 20 led of water will remain with on-sitc sanitation
facilities in the future. These facilities will comprise: VIP latrines, single pit or double pits;

Modified latrines, preferably VIP latrines, especially for areas of high groundwater; and Septic
Tanks.

The following site-specific conditions need to be taken into account when selecting an appropriate
on-site sanitation method:

+  Groundwater condition (Groundwater level)
o  Housing Densitics

*  Water Supply (Water Availability)

¢ Ground conditions

o Others

{1) Groundwater conditlons

In case of high groundwater conditions, modified latrincs are proposed. ‘Two key modifications
suggested are raising the latrine above ground and introducing double pit latrincs. These
measures reduce the depth of the pit required which is an advantage in areas of high groundwater.
Both modifications provide extra storage, prevents flow of surface water into the pit and
increases the time between emptying or relocating the pit, Further protection of groundwaler can
be provided by incorporating filter of either a sand and gravel bed or a2 300 mm thick layer of

mass concrete.

(2) Housing Densities
Single pit VIP latrines are suitable for use in areas of up to about 300 people per hectare. At
higher densities alternating twin pit VIP latrines may be more feasible.

(3) Water Supply (availability of water)

In areas where available of water is on average 20 lcd and the water source is remote from the
household VIP latrines are very suitable, as they require no water for operation, oftcn than
minimal amounts of cleaning.

(4} Ground conditions

Pit latrines are suitable in soils of low permeability i.c. in soils where septic tank and soakage pit

6-58



JCASTUDY GHNEUML WATER SUPPLY MD SEWERACE SYSTEM

system would not function. Soils with a pcrmeability of 2.5mm per hour are acceptable, provided
expansive clays are not present.

Rocky areas are generally not suitable for single pit latrines, however, shallow alternating twin pit

latrines raised above ground level can be used in these arcas.